
CONSTIPATION IN CHILDREN 
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L.Egerton V1.2 ratified ED Governance 10.9.19, for review Aug 2021. For more detail see NICE Guideline CG99 

Constipation in Children and Young People, and CKS 2017  

Child presents with left sided 

abdominal pain or symptoms of 

constipation 

Any red flag symptoms present? 

 Constipation present from birth/first 

few weeks of life 

 Failure to pass meconium (<48hours) 

 Ribbon stools 

 New neurologic deficit 

 Abdomen distension with vomiting 

 Abnormality of the anal region 

 Family hx of Hirschprungs 

 Consider Torsion of testes 

Use history taking tools to diagnose constipation 

and examine the child. See NICE guideline 

Refer to Paediatrics 

Stabilise child if unwell 

Any amber signs present? 

 Faltering growth 

 Suspicion of possible maltreatment 

 Triggered by cow’s milk protein allergy 

Treat for constipation 

Discuss with paediatrics including 

consideration for safeguarding 

process 

Faecal impaction 

(see NICE)? 

 Maintenance therapy 1 

 Discharge home 

 Education/reassurance 

 Refer to CCNT for further 

management 

 Regime 1 for disimpaction 

 Discharge home 

 Education/reassurance 

 Refer to CCNT for further management 

Signs of improvement (after 2 weeks of 

treatment? 

 Regime 2 for disimpaction  

 Discharge home 

 Education/reassurance 

 Refer to CCNT for further management 

Signs of improvement? 

 Refer to Paediatrics 



REGIME 1 FOR  DISIMPACTION 

All doses are sachets per day 

< 12 YRS – MOVICOL PAEDIATRIC PLAIN (each mixed with 62.5mls water, taken over a 12 hour period) 

 

 

 

>12 YRS –MOVICOL ADULT  FORMULA (each mixed with 125mls water consumed in a 6 hour period) 

AGE DAY1 DAY2 DAY3 DAY4 DAY5 DAY 6 DAY 7  

>12 YRS 4 4 6 6 8 8 8 

 

< 1 YEAR 

MOVICOL PAEDIATRIC PLAIN – 1gm/KG/DAY  

1 sachet of Movicol paediatric plain contains 7 gms 

Substitute LACTULOSE OR stimulant laxative if movicol not tolerated 

REGIME 2 FOR DISIMPACTION 

IF NO IMPROVEMENT IN 2 WEEKS, add oral stimulant laxative, adjust dose according to response 

 lactulose Senna 
7.5mg/5mls 

Docusate  
(tablet>12 yr) 

Bisacodyl Sodium 
picosulphate 

1MONTH-1YR 2.5ML BD 0.5 mls/kg  
(max 2.5mls) 
nocte 

From 6mths 
12.5mg tds 

N/A 2.5-10 mg 
OD 

1-4YRS                            2.5-10ML BD 2.5-5 mls 
nocte 

12.5-25mg 
tds 

N/A 2.5-10mg OD 

5-10 YRS                         5-20ML BD 5-10 mls 
nocte 

12.5-25mg 
tds 

5-20mg 
nocte 

From 4 yrs 
2.5-20mg OD 

>10 YRS                          5-20ML BD 10-20 mls 
nocte 

Up to 500mg 
daily 

5-20mg 
nocte 

2.5-20mg OD 

 

MAINTENANCE THERAPY 1 

2-6 YRS       MOVICOL PAEDIATRIC PLAIN                          ½ -1 SACHET/DAY,  MAX  4 SACHET /DAY 

7-11 YRS     MOVICOL PAEDIATRIC PLAIN                          2 SACHETS/DAY,  MAX  4 SACHETS /DAY 

12 YRS AND ABOVE  MOVICOL ADULT  FORMULA           1-2 SACHETS DAILY 

 

If in doubt, refer to CCNT for further advice, all children on this regime should be discharged into the care 

of CCNT 

AGE DAY 1 DAY 2 DAY 3 DAY 4 DAY 5 DAY 6 DAY 7 

1-11 mths  0.5 – 1 sachet daily 

1-5 years 2 4 4 6 6 8 8 

5-11 yrs 4 6 8 10 12 12 12 


